

ALL MEDICINE LIST

CENTRAL MINNESOTA HEART CENTER

LAST NAME

FIRST NAME

[REDACTED]

RECORD NO **147356**

CHECK DATE 02/19/2002

DIAGNOSIS

Isch CM, HTN, Hyperlipidemia, Dementia

PRINT DATE 05/31/2002

MED COMMENT

MED ALLERGY

BRAND NAME	GENERIC NAME	DOSE	TAB SIZE	SPECIAL INSTRUCTION	ACTION	ACHIEVEMENT
Prinivil	Lisinopril	20 mg AM, 10m mg PM			Block substances in the bloodstream that can damage and weaken the heart muscle. Decrease blood pressure, improve heart pumping, decrease heart valve leaking.	Improve CHF symptom, live longer with CHF.
Coumadin	Warfarin				Making blood clot more difficult.	
Coreg	Carvedilol	12.5mg twice a day			Block substances in the blood stream that can damage and weaken the heart muscle. Lower blood pressure.	Improve CHF symptom, live longer.
Lasix	Furosemide	80mg daily		Use extra 20mg for weight gain.	Diuretic or "water pill", decrease blood pressure.	Diurese, improve CHF symptom.
Exelon						
Imdur	Isosorbide mononitra	60mg in the PM			Long acting nitroglycerine. Widening blood vessels	
Baby Aspirin		81 mg daily			Decrease blood clot formation (platelets).	Decrease heart attack
aciphix		20 mg PM				
Zaroxolyn	Metolazone	2.5 mg Mon, Wed, Fri			Diuretic or "water pill", decrease blood pressure.	Diurese, improve CHF symptom.